WGen2000 ENGINE VIEW

= &
& 17

i\
O
& g 7\
\” @B\
(;?\

7 ‘\QQ§
N

? 180538 | Starter Cup
® 76 180571 | M10x80 Stud o 23 180537 | Crankshaft Nut 1
8 140512 | Carburetor Assy 1 24 180542 | Ignition Coil Assy | 1
No. |Part. | Description Qty 9 140518 | Fuel Hose 1 25 | 100518 | M6X25 2
1 180556 | Ball Bearing 2 10 [ 140508 | Hose Clamp 1 26 | 140514 | Spacer !
2 180541 | Oil Seal 2 11 | 180549 | Govenor Arm 1 27 | 140513 | Gasket !
3 180543 | Drain Plug 2 12 | 100548 | M6 Nut 3 28 | 140517 | Gasket 1
4 180544 | Drain Plug Seal P 13 180545 | Gasket 1 29 180570 | Govenor Linkage | 1
5 180546 | Crankcase Cover |1 14 110503 | M8x30 6 30 180551 ;grr?;ge Return 1
° 170502 | Hose Clip ! 15| 180547 8’;';12? Head |1 31 | 170501 | Recoil Assy 1
! 160548 2Z£;der Head ! 16 180533 | Heat Shield 1 32 180552 | Govenor Bracket | 1
7.1 180526 | Spark Plug 1 17 120505 | MeX12 13 33 160501 | Air Cleaner Assy | 1
7.2 | 180555 | Valve Cover 1 18 | 180566 | Dust Plate 1 34 ]180559 | Vent 1
Gasket 9 |180567 | Mexo ] 35 | 140506 | Fitting 1
7.3 180554 | Valve Cover 1 0 180540 | Flywhee! Assy ] 36 180550 | Govenor Spring 1
74 | 140915 | M6 Stud 2 21 |180539 | Engine Cooling | 1 37 | 180509 | Amplifier !
75 | 140516 | Gasket 1 Fan 38 | 180557 | Dipstick ]

26 | Westinghouse Portable Power



WGen2000 EXPLODED VIEW

No. Part. Description Qty
1 100550 Frame 1
2 105560 Damper 2
3 100559 Damper 2
4 100520 M8 Nut 4
5 180524 M8 Nut 6
6 150519 Hose 1
7 180569 Bracket 1
8 120505 M6X12 15
9 110520 Bracket 1
10 180565 Engine Assy 1
1 130520 Control Panel Assy 1
1141 130502 Start Switch 1
1.2 130518 Circuit Breaker 1P18A 1
11.3 130512 R5-20 Receptacle 2
12 180568 Dust Plate 1
13 100516 M8X16 2
14 120538 Alternator Assy 1
141 120526 Terminal Block 1
14.2 120525 Brush Assy 1

21000
-»
* 23
) 21(XD)
15 120527 Rear Bearing Carrier 1
16 120532 Washer 1
17 100542 M8X185 1 28 120536 M6X25 4
18 120534 M6X130 4 29 150501 M6 Washer 4
19 150518 Hose Clamp 2 30 150520 Carbon Canister 1
20 140508 Hose Clamp 3 31 120528 Ground Strap 1
21 120537 M5X12 8 32 120533 M6 Washer 1
22 120529 AVR 1 33 150505 Fuel Tank Cap 1
23 120530 Alternator Cover 1 34 150502 Fuel Valve 1
24 110519 Gasket 1 35 100547 M6 Washer 6
25 110502 Spring Washer 2 36 150522 Hose 1
26 110521 Muffler Assy 1 37 100548 M6 Nut 1
27 150521 Fuel Tank 1 38 100530 Bracket 1
27.1 150517 Fuel Strainer 1 39 100549 Rubber Foot 4

Westinghouse Portable Power | 27




